
Material Test Report 
Heat Code: m An Amen-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 

ISO 9001 :2008 Cerbfied Sales: (713) 868-4421 Fax: 013) 4558366 

EPCRA Supplier Notiticatlon: This produd may wntaln one or mre to%k biemicals subjed to me raporting requirements of S d o n  31 3 of me Emergency Pianning and 
Communíiy R igh i - tMow A d  (Tie III of the Superíund Amendments and Reauthofization A d  of 1886) and 40 C.F.R. Pan 372. Potentialiy mporlable bemicals are bidiaaed wiM a 
checkmark in theSEPCRA' wlumn anda Chemlcal Abstrad Seniices GAS) registry numbsr iS Pmrided for e a b  wch chemioal In Mldltion to the pereent by welght of me chbmiWl 

PLESA ANAEIUAC Y CIAS 

SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDO, MEX 

present In thls produd lt l s  your rasponsibllliy aione to determine whainer y o u i f a d f i ~  Is r e q u i d  ;do submil a Toxic Retase lnventoíy Repart under EPCRÁ ~ e & m  313. 

PO: 9545 1 Sales Orcier: 9042 1 Line: 3 
ltem Code: 0153600100-0020F ( Qt'y Shipped: 10 
Item D~sc: FLG 06.00 0150 BL RF 

Supplier: CMC Supplier Heat: 3018265 

Cetiification No.: 196504 

Certification Date: 12/16/2010 

Spec: ASTM A105/A105M- (10) /ASME SA 105/SA 105M- (08a) Section 11 Part A 

Element (XW) Ladfe Product EPCRA CASi 1 Ekment (%M) Ladb Pmduct EPCRA C M #  
C Carbon 0.20 : C r  Chromiuai 0.08 J 7440-47-3 

W HaPganese 1.07 4 7439-96-5 i ~ o  Molybdenlim O .O3 
P Phospiiorous 0 .O08 V Vanadium 0.002 

S Sulphur O .O20 : Cb Columbimn 0.001 

S i  S i l i c o n  O .22 i C.E. 0 -422 
Cu Copper 0.24 J 7440-50-8 i CuNiCrMo 0.438 

N i  Xickel O .O9 J 7440-02-0 ~ C ~ M O  0.118 

Mechanical Tesüng Other 
Test Lab APG : MLL CMC-TEXAS 
Test Bar Size Test Piece MEC 3018265 

HBW 156 - 156 : EF Y 

Elg (%)  33.0 : N l y  Kil led Y 
64.0 RA ( % )  

Tensi le  Gpecimen Size ( in )  0 .251  
Tensile (ks i )  79.5 
Yield ( k s i )  47.9 

Gauge Length 1. O 

No Weld repa i r  performed. Chemical Analysis resu l t9  Shown a r e  actual .  Forgings a re  capable of passing 
hydros ta t ic  t e s t  compatible with t h e  appropriate ra t ing .  Elongation taken from a round specimen. A11 material 
supplied under t h i s  order i s  c e r t i f i e d  to  be f r e e  of mercury contamination and no mercury bearing equipment was 
ueed i n  manufacturing, fabricat ion o r  t es t ing .  Yield s t rength was d e t e d n e d  using the  0,2% offset: method. 
N o  weld repa i r  performed on this product. 
Product compliant with and meets a l 1  requirements of AS!i!ü A105 and with dimensions t o  AS& B16.5 
Product compliant with NACE MR0175, l a t e s t  edi t ion 

This report isissued in cornplianca wiíh the mquirements of EN10204 3.1 / ISO 10474 3.1.b Nicholas Tepovich - Metallurgic Lab Manager 


